
Page 16 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix A
Pos. Item no. Qty. Description

Molift Mover 180

1 18200001 1 Chassis assy

2 1810001 1 Coloumn assy

3 1830001 2 2-pt suspension Large

1830002 2-pt suspension Medium

1830003 2-pt suspension Small

1830011 4-pt suspension Medium

1830010 4-pt suspension Large

4 0541000 1 Battery 14,4 V NiMH PowerPac

5 2018004 1 Hand Control 4 Buttons

6 1340100 1 Battery Charger



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 17 of 32 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-051 BOM.xls

2

1 D

19
05

13
61

12
77

 1125 

C

600

90
5

60
3 63

8

 1
11

1 

62154
4

D Ref. EO 106/2013 20.06.2013/PSA TÅB
C See EO 19/2013 14.01.2012/MGT
B Rearranged 07.03.2012/ERS TÅB
A Released for production 10.10.2011/ERS TÅB

Rev. Description: Date/Sign. Approved:

2 1
Mover 180, upper 
half assy 25-002

1 1 Chassis assy 25-048

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

Drawing name:
20.06.2013

Drawing number:

Molift Mover 180
Assy

A225-051

1:5ERS
Projection: Scale:Date:Designed/Drawn:

Size

A
Main Components

22
2

10

8

35,50

19
,5

0

Negative - discharge

Positive + discharge

1

7

3

5

2

4

6

9

1110

11
10

12

15

16

17
19

21

30

3133
14 18

18
29

13 20

Assembly instructions:
C102-032 H-SC2200BP
Electric schema, drawing no. 05-561

D REf EO34/2012 11.04.2012/ERS TÅB
C See EO 140/2010 13.01.2011 RVS TÅB
B Changed cell type 26.03.2010 RVS TÅB
A New drawing of old battery 04.03.2009 TÅB MHL

Rev. Description: Date/Sign. Approved:

34 4 Tube, shrinkable Tube Ø8X30

33 1 Tape 25X100

32 1 Tape White, 14 X 45 mm

31 1 Label
Batterytype, voltage 
art.no

30 2 Washer Washer Starlock ø4
29 2 Foam 15X23X60mm
21 10 Connector Ni 0.15X25X10
20 4 Tube Ø 8,0 X 30
19 12 Tape, insulation Endtape, 22X10.3X0.6

18 4 Lead tag Ni 0.15X25X10

17 2
Crimp terminal, 
female

250Volt, UL1015,     
16 AWG, 6.3X0.8mm

16 1 Cable
Black, UL1015 
16AWG

15 1 Cable
Red, UL1015,  
16AWG

14 1 Tube schrinkable Tube 4.5X50

13 1
Thermal cut off 
fuse TCO LE080, 15A 84C

12 3 Tube Tube 166X0.3
11 2 Tape White, 25X130
10 2 End tape, washer White, 66X30X0.3
9 8 Screw M4X12
8 1 Art. and id no. 13-216
7 2 Battery label 05-047

6 1 Fuse
20 A, 32V, 0257020 
PXPV

5 12
Molift power pac, 
12 cells 05-039

BST H-
SC2200BP

4 2 Probe 05-014

3 1
End cover Top 
Green 05-006

2 1
End cover Bottom 
Green 05-005

1 1 Aluminum case 05-002

Qty. Description
Dimension/
Draw. no. Material:

Size

Designed/Drawn: Date: Scale:Projection:

TÅB 1:2

05-053 A3

Power pac NiMh 14,4
Drawing number:

04/03-2009

     

Drawing name:

Molift






Bill of materials:1

Material. Comment.Dimension/
Draw. no.

Description.Qty.Pos.

13-054 BOM.xls




Size



Drawing number:

Drawing name:






Projection: Scale:Date:Designed/Drawn:



   

  
   
   



C



Ref. Freber drawing: 51-0003C_20000

3

1

4
2

6

10
11

9

Optional m
ain cable (EU,GB or US)

5
12

B

13

Rev.

Description:

Date/Sign.
Approved:

D

Rem
oved pos. 14

14.03.2008

M
HL

C

Added pos. 13 and 14

11.03.2008 RVS

M
HL

B

Added springs

09.05.2005

M
HL

A

Released for production

06.05.2005

M
HL

Pos.

Qty.

Description

Dim
ension/

Draw. no.

M
aterial:

Com
m

ent:

13

1

Label Charger m
ode

13-167

12

4

Spring chargerprobes

11

1

Label Battery Charger
13-055

9

1

Light guide

Lense_M
ascot_17439

6

4

Rubber feet

Foot_Torp_047060011407

4

1

Ladekort_2215Rev3

3

4

Battery probe

13-053

2

1

Lower m
ould

13-051

1

1

Upper m
ould

13-052

Molift Drawing nam
e:

3.5.2005

Drawing num
ber:

24V charger assembly

A2

13-050

1:2

RVS

Projection:

Scale:

Date:

Designed/Drawn:

Size

4

5
6



Page 18 of 32 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix B
Item no. Qty. Description

1 1820021 1 Chassis welded

2 1320206 2 Screw DIN 7991

3 1320123 2 Washer, Nylon

4 1320122 1 Bolt

5 1320108 2 Wheel

6 1320116 2 Nut holder 1/2 part

7 1320114 1 Bracket Leg spreading P205/255

8 1320131 1 PUR ring

9 1320117 1 Nut spindle

10 0910151 2 Bolt for leg, Smart

11 1320150 1 Motor

12 1320118 1 Sviwel joint

13 1320208 1 Screw DIN 912

14 0228125 1 Nut, Lock DIN 985

15 1820058 1 Right leg assy

0228125 1 Left leg assy (wheel Ø100)

1820049 1 Right leg assy (wheel Ø100)

16 1101534 4 Screw ISO 7380

17 1120320 4 Washer DIN 9021 ø8,4xø24x2 Elzn

0220121 4 Washer DIN 9021

18 1820024 1 Lower contact assy

19 1820025 2 Disc-Spring-SF-TAF-4256-DIN2093

20 0540508 1 Screw, Pan Head

21 0220122 4 Washer DIN 125

22 1820059 1 Left leg assy

23 0228138 1 Bushing bronze 5MM

24 1820040 1 Cardboard Box

25 1820041 1 Cardboard Inlay

26 0910158 2 Screw M6 Special

27 1310308 1 Label, Purchase no.

28 1320132 1 AMP-contact

29 1320133 1 AMP-cover

30 1420112 2 Cable contact

31 1820065 2 Safety Walk

Left leg

2.1 1820055 1 Leg profile

2.2 1810057 1 Flat bar left

2.3 1820069 1 Wheel Bracket

2.4 0920212 2 Rivet Dowel 4,8X16 DIN7337 A2

2.5 0920107 1 Wheel Ø75

2.6 1120312 2 Fender washer

2.7 0910153 1 Nut, Special M10

2.8 0910180 2 Bushing, Flanged TFF 20115

2.9 1410118 2 Monobolt ø6,4x19

Right leg

3.1 1820055 1 Leg profile

3.2 1810056 1 Flat bar right

3.3 1820069 1 Wheel Bracket

3.4 0920212 2 Rivet Dowel 4,8X18 TIDA 4818TP

3.5 0920107 1 Wheel Ø75

3.6 1120312 2 Fender washer

3.7 0910153 1 Nut, Special M10

3.8 0910180 2 Bushing, Flanged TFF 20115

3.9 1410118 2 Monobolt ø6,4x19



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 19 of 32 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-048 BOM.xls

E

9

6

6

11
13 12

33
16

1

26

10

21

21

5

22

3

4

2

8

7

18

19

35

Apply Loctite 243

Apply Loctite 243

Apply Loctite 243

Apply Loctite 243

Apply Loctite 243

24

25

Cardbox

Cardbox inlay

15

34

23

B

B

16

26

B

B

B

B

B

B

BB

B

B

27

B

31

31

33
32C

D

D

C C

CDETAIL E 
SCALE 1 : 1

29

28

30

30

B

B

B

B

D Ref EO 106/2013 20.06.2013 TÅB
C Ref EO 120/2012 13.11.2012 TÅB TVJ
B Ref. EO 71/2012 14.06.2012/TES TÅB
A Released for production 14/03-2012/ERS

Rev. Description: Date/Sign. Approved:

32 1 Label ID no 13-232

31 1
Only authorized 
personell label 13-218

30 2 Safety walk 25-076

29 2
Crimp Terminal, 
14-18 AWG 0920078

28 1 1320133
Tyco 1379218-1

27 1 1320132
Tyco 1379217-1

26 1 Label purchase 13-229

35 1
ISO 7045 - M4 x 12 - 
Z --- 12N

24 2 Special Screw M6 03-105 AISI 303

23 1
Bushing, 
Ø14/Ø12X5 02-320

22 1 Leg profile L 25-049

21 4
Washer DIN 125 - A 
10.5

34 1
DIN EN ISO 7040 - 
M6 - N

19 2

Disc-Spring-SF-TAF-
4256-DIN2093-
Lesjofors

18 1 25-029

16 2
ISO 7380 - M8 x 12 --- 
12C

15 1 Leg profile R 25-050

33 2
Washer DIN 9021 - 
10.5

13 1
DIN 912 M6 x 55 --- 
24N

12 1 Sviwel joint 13-023

11 1

Motor Valeo 
404689 
(m/snekkeskrue) 1320150

10 2 03-146
9 1 Nut spindle 13-021
8 1 Rubber spindle 13-175
7 1 Bracket 13-135

6 2 Nut holder 1/2 part 13-133
Zytel 70G43L 
NC010

5 3 hjul 75mm 0920107
4 1 Bolt 13-025

3 2
Torp no. 
17W12504

Washer DIN 125 - A 
17

2 2
DIN 7991 - M8 x 12 --
- 3.8N

1 1 Chassis welded 25-006

Pos.
Default/Qt
y. Description

Dimension/
Draw. no. Material: Comment:

Molift Mover 180

Drawing name:
20.06.2013

Drawing number:

Chassis assy
A225-048

1:5ERS
Projection: Scale:Date:Designed/Drawn:

Size

B
Chassis and Legs

 2
98

 
 1

09
 

 940 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-049 BOM.xls

1

2

8

9

7

3

5

6

4

Apply Loctite 243

9
B

C

D

Rev. Description: Date/Sign. Approved:

D Ref EO 106/2013 20.06.2013/PSA TÅB
C Ref EO 104/2012 25.09.2012 TVJ TÅB
B Added 1x pos 9 15.05.2012 TÅB TES
A Released for production 14.03.2012/ERS TÅB

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

8 2

0910180 Ina 
vinkelforing 
PAF20115-P11 ø20-
23x11,5

7 1 03-104

6 2
1120312 Fender 
washer, ø10ø25-1,5

5 1 hjul 75mm 0920107

4 2
0920212 Pop rivet 
ø4,8x16

3 1 25-078
9 2 AV 02711 00824 1410118
1 1 Leg profile 25-053
2 1 Flat bar left 6x78x39 S355J2G3

Size

Designed/Drawn: Date: Scale:Projection:

ERS 1:10

25-049 A3

Leg profile L
Drawing number:

20.06.2013

     

Drawing name:

assy
Mover 180

 3
68

 

 1058 

 1
21

 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-050 BOM.xls

2

8

9

1

7

4

6

5

3

Apply Loctite 243

7

B

C

D

Rev. Description: Date/Sign. Approved:

D Ref EO 106/2013 20.06.2013/PSA TÅB
C Ref EO 104/2012 25.09.2012/TVJ TÅB
B Added 1x pos 9See EO 50/12 15.05.2012 TÅB TES
A Released for production 14.03.2012/ERS TÅB

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

9 2
1120312 Fender 
washer, ø10ø25-1,5

8 1 hjul 75mm 0920107
7 2 AV 02711 00824 1410118

6 2

0910180 Ina 
vinkelforing 
PAF20115-P11 ø20-
23x11,5

5 1 03-104

4 2
0920212 Pop rivet 
ø4,8x16

3 1 25-078
2 1 Flat bar right 25-055 6005A-T6
1 1 Leg profile 25-053

Size

Designed/Drawn: Date: Scale:Projection:

ERS 1:10

25-050 A3

Leg profile R
Drawing number:

20.06.2013

     

Drawing name:

assy
Mover 180



Page 20 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix C
Item no. Qty. Description

1 0910124 1 Lifting arm for Linak LA 34

2 1820028 1 Motor Bracket Upper

3 1820011 1 Column

4 0910159 2 Bolt For Actuator

5 0910107 2 Drive handle, Smart/205

6 1820030 2 Push bar sleeve

7 0920115 1 Actuator LA34

8 1820029 1 Motor bracket lower

9 0910197 2 Plastic cover arm/column Smart

10 1220339 1 Pop-Rivet DIN7337 ø4x16 Al/st.

11 0910181 2 Bearing, Flanged PAF 25115-P10

12 0910136 1 Bolt w/head

13 2150404 4 Screw, Buttonhead

14 0920201 2 Screw DIN 912

15 1150414 2 Nut, Lock DIN 985

16 0910196 2 Plastic cover, arm/susp, Smart

17 0920216 10 Rivet Nut

18 0920202 8 Screw ISO 7380

19 0232103 4 Spirol Pin

20 1310306 1 Label, Art. Nr. Brady 25,4x12,7

21 0910158 1 M6 Special Screw

22 1820014 1 Label, SWL 180 kg

23 0210305 1 Label: Slinglabel (XXS-XXL)

24 1820060 1 Battery Support Mover 180

25 2018004 1 Handcontroll, 4 button

26 0220120 2 Screw DIN 912 8.8 ELZN

27 1820020 1 Upper contact assy.

28 1820018 1 Rivet Nut

29 1820016 1 Label

30 1820015 2 Label Molift Mover 180

31 0421135 1 Decal: ID,no

32 1820017 1 Fork bolt

33 0920119 1 Wire Anchorage 6,4mm 55-022-16

34 0540508 1 Screw DIN7981C

35 1820019 1 El diagram Mover 180

36 1101535 2 Pan head screw ISO 7380

37 0920011 1 Product tag

38 0910012 1 Strips natural

39 1120505 1 Allen Key Hexagon Socket

40 1810010 1 QR-Bolt

41 1820063 1 Cable Connector Male

42 1410135 1 Cable Connector Female

43 0220121 4 Washer

44 0910160 1 Sleeve for Column Smart

45 1820064 1 Rivet Nut Countersunk

46 1100303 1 Periodic control label



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 21 of 32 

C

Qty.

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Pos.

25-002 BOM.xls

11
85

,4

65

927,6

35 Electrical diagram

F

F

F

10

38

45

Apply Loctite 243

Apply Loctite 243

F

F

Apply LOCTITE 243

46

15

G

5

44

4

1

18

21
17

7

3

8

24

19

17

17

13

4

18

Locktite 2701.

20

23

11

22

25

26 9
30

31

28

32

12

2
16

33

34

14

36

37

29

40

27
41

C

42

C

D

13

E

43

43

F

F

F

F

F

H

Projection:

Drawing number:

A1

Drawing name:

Molift Mover 180.
Size

Mover 180, upper half assy

Designed/Drawn: Date: Scale:

ESK 1:5

25-002

15.01.2012

TÅB14.10.2011/ERSReleased for productionA
TÅB28.10.2011/ERSNew designB
TÅB07.03.2012/ERSAdded pos 36-40C
TÅB02.05.2012 TVJRef EO 47/2012D

25.05.2012 TVJ

39 Allen Key Hexagon Socket 5mm

Ref EO 58/2012E
TÅB15.06.2012/TESRef. EO 71/2012F
TÅB24.09.2012 TVJRef EO 104/2012G
TÅB27.02.2013/TESRef. EO 41/2013H

Approved:Date/Sign.Description:Rev.

Qty.

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Pos.

25-002 BOM.xls

11
85

,4

65

927,6

35 Electrical diagram

F

F

F

10

38

45

Apply Loctite 243

Apply Loctite 243

F

F

Apply LOCTITE 243

46

15

G

5

44

4

1

18

21
17

7

3

8

24

19

17

17

13

4

18

Locktite 2701.

20

23

11

22

25

26 9
30

31

28

32

12

2
16

33

34

14

36

37

29

40

27
41

C

42

C

D

13

E

43

43

F

F

F

F

F

H

Projection:

Drawing number:

A1

Drawing name:

Molift Mover 180.
Size

Mover 180, upper half assy

Designed/Drawn: Date: Scale:

ESK 1:5

25-002

15.01.2012

TÅB14.10.2011/ERSReleased for productionA
TÅB28.10.2011/ERSNew designB
TÅB07.03.2012/ERSAdded pos 36-40C
TÅB02.05.2012 TVJRef EO 47/2012D

25.05.2012 TVJ

39 Allen Key Hexagon Socket 5mm

Ref EO 58/2012E
TÅB15.06.2012/TESRef. EO 71/2012F
TÅB24.09.2012 TVJRef EO 104/2012G
TÅB27.02.2013/TESRef. EO 41/2013H

Approved:Date/Sign.Description:Rev.

Upper Half Assy



Page 22 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix D
2 Point Suspension Small

Item no. Qty. Description

1 1820035 1 Suspension Nut Machined

2 1820038 2 Set Screw

3 1820037 2 Flange bearing

4 1820036 1 Bolt

5 0228125 2 Lock nut

6 1410140 2 Composite Hook Suspension

7 1410152 1 Mid Profile 340

8 1431011 2 Set screw M4x6 DIN 914

9 1820014 1 Safe working load

10 1310306 1 Art. and ID. no

2 Point Suspension Medium
Item no. Qty. Description

1 1820035 1 Suspension Nut Machined

2 1820038 2 Set Screw

3 1820037 2 Flange bearing

4 1820036 1 Bolt

5 0228125 2 Lock nut

6 1410140 2 Composite Hook Suspension

7 1410151 1 Mid Profile 440

8 1431011 2 Screw, Set DIN 914

9 1820014 1 Safe working load 180 kg label

10 1310306 1 Art. and ID. no

2 Point Suspension Large
Item no. Qty. Description

1 1410150 1 Mid profile 540 2-pt Suspension

2 1820035 1 Suspension bolt

3 1820036 1 Bolt

4 1820037 2 Flange bearing

5 1820038 2 Set screw

6 0228125 2 Nut, Lock M6

7 1410140 2 Hook

8 1431011 2 Set screw M4x6

9 1820014 1 Safe Working Load 180 kg label

10 1310306 1 Art. and ID. no



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 23 of 32 

D

 439,4 

 489,3 

 1
29

 

 30 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-037 BOM.xls

6

7

4

3

1

5

2

Loctite 2701

9
10

Loctite 2701

8 CLoctite 2701

DB

D Ref. EO 120/2013 07.08.2013/PSA TÅB
C Ref EO 90/2012 21.08.2012/TVJ TÅB
B Ref. EO 71/2012 20.06.2012/TES TÅB
A Released for production 20.02.2012/TVJ TÅB

Rev. Description: Date/Sign. Approved:

9 1 SWL 300 kg label 21-156
9 2 ISO 4027 - M4 x 6-N

10 1 Art. and id no. 13-216
7 1 Mid profile 21-143

6 2
Composite hook 
suspension 21-116

5 2
DIN EN ISO 7040 - 
M6 - N

4 1 Bolt 21-153 SS2346

3 2
Flange bearing Igus 
GFM-101216-06

2 2 ISO 4027 - M6 x 30-N

1 1
Suspension Nut 
machined 25-030 SS2346

Pos.
Default/Qt
y. Description

Dimension/
Draw. no. Material: Comment:

Size

Designed/Drawn: Date: Scale:Projection:

TVJ 1:5

25-037 A3

2-pt. Suspension assy
Drawing number:

15/2-2011

     

Drawing name:

Assembled 440
Mover 180

 1
29

 
(R

D
1)

 389,3 
(RD2)

 340 
(RD3)

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-036 BOM.xls

6

7

4

3

1

5

2

Loctite 2701

9

10

Loctite 2701

C8 Loctite 2701

D

B

D Ref EO 120/2013 07.08.2013/PSA TÅB
C Ref EO 90/2012 21.08.2012 TVJ TÅB
B Ref. Eo 71/2012 20.06.2012/TES TÅB
A Released for production 20.02.2012/TVJ TÅB

Rev. Description: Date/Sign. Approved:

10 1 SWL 300 kg label 21-156 rett
9 2 ISO 4027 - M4 x 6-N

8 1 Art. and id no. 13-216
7 1 Mid profile 21-142

6 2
Composite hook 
suspension 21-116

5 2
DIN EN ISO 7040 - 
M6 - N

4 1 Bolt 21-153 SS2346

3 2
Flange bearing Igus 
GFM-101216-06

2 2 ISO 4027 - M6 x 30-N

1 1
Suspension Nut 
machined 25-030 SS2346

Pos.
Default/Qt
y. Description

Dimension/
Draw. no. Material: Comment:

Size

Designed/Drawn: Date: Scale:Projection:

TVJ 1:5

25-036 A3

2-pt. Suspension assy
Drawing number:

15/2-2012

     

Drawing name:

Assembled 340
Mover 180

 1
29

 

 539,4 

 590,7 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-011 BOM.xls

6

7

4

3

1

5

2

B

9

Loctite 243

10

8

8
C

C

Loctite 2701

Loctite 2701

Loctite 2701

D

E

E Ref. EO 120/2013 07.08.2013/PSA TÅB
D Ref. EO 71/2012 19.06.2012/TES TÅB
C Replaced pos 8 21.03.2012/ERS
B Added mounting instructions 20.02.2012/TVJ TÅB
A Released for production 03.11.2011/ERS TÅB

Rev. Description: Date/Sign. Approved:

11 1 SWL 300 kg label 21-156 rett

10 1
DIN EN ISO 7040 - 
M6 - N

9 2
Composite hook 
suspension 21-116

8 2 ISO 4027 - M4 x 6-N

7 1 Art. and id no. 13-216
6 1 ISO 7040-M8-N
3 1 Bolt 21-153 SS2346

4 2
Flange bearing Igus 
GFM-101216-06

3 2 ISO 4027 - M6 x 30-N

2 1
Suspension Nut 
machined 25-030 SS2346

1 1 Mid profile 21-138

Pos.
Default/Qt
y. Description

Dimension/
Draw. no. Material: Comment:

Size

Designed/Drawn: Date: Scale:Projection:

ERS 1:5

25-011 A3

2-pt. Suspension assy
Drawing number:

3/10-2011

     

Drawing name:

Assembled 540
Mover 180

2 Point Suspension Large

2 Point Suspension Medium

2 Point Suspension Small



Page 24 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix E
4 Point Suspension Large
1 1820042 1 Bolt

2 1410142 1 Suspension welded

3 1820043 1 Cover

4 1820044 1 Ring

5 1820045 1 O-ring

6 1410139 4 Composite hook suspension

7 1820038 4 Set Screw ISO 4027 M6x30 N

8 0228125 4 Nut, Lock DIN 985 M6 Elzn

9 1820014 1 Safe Working Load 180kg label

10 1310306 1 Art. and ID.no

11 0210119 1 Spring Pin DIN 1481 4 x 26

4 Point Suspension Medium
1 1410141 1 Suspension welded

2 1820043 1 Cover

3 1820044 1 Ring

4 1820045 1 O-ring

5 1410140 4 Composite hook suspension

6 1820038 4 Set Screw

7 0228125 4 Lock Nut

8 1820042 1 Bolt

9 1820014 1 Safe Working Load 180kg label

10 1310306 1 Art. and ID.no

11 0210119 1 Spring Pin



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 25 of 32 

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-038 BOM.xls

 3
42

 

 525 

 553 

 2
52

 

A

A

SECTION A-A 
SCALE 1 : 2

3

2

6

7
8

1
5

4
9

Loctite 243

10

C

B

C Rf. EO 120/2013 08.08.2013/PSA TÅB
B Ref. EO 71/2012 20.06.2012/TES
A Released for production 15.02.2012/TVJ TÅB

Rev. Description: Date/Sign. Approved:

10 1 Art. and id no. 13-216

9 1 SWL 300 kg label 21-156 rett

8 4 DIN EN ISO 7040 - 
M6 - N

7 4 ISO 4027 - M6 x 30-N

6 4 Composite hook 
suspension 21-116

5 1 O-ring DIN 3771 
22x3

O-ring DIN 3771 - 
35.5x3.55

4 1 Ring 21-136 POM
3 1 Cover 21-137 POM Light grey

2 1 Suspension 
welded 21-133

1 1 Bolt 25-040 SS2346

Pos.
Test/QTY.

Description
Dimension/
Draw. no. Material: Comment:

Size

Designed/Drawn: Date: Scale:Projection:

TVJ 1:10

25-038 A3

4-pt. Suspension assy
Drawing number:

15/2-2012

     

Drawing name:

540
Mover 180

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-039 BOM.xls

 413,6 

 2
82

 

 442 

 2
36

 

A

A

SECTION A-A 
SCALE 1 : 2

1 6
7

5
8 4

3
9

10

2

11

C

C Ref. EO 120/2013 08.08.2013/PSA TÅB
B Ref. Eo 71/2012 20.06.2012/TES TÅB
A Released for production 15.02.2012/TVJ TÅB

Rev. Description: Date/Sign. Approved:

11 1 Spring Pin ISO 8752 - 
4 x 26 - St

10 1 Art. and id no. 13-216

9 1 SWL 300 kg label 21-156 rett
8 1 Bolt 25-040 SS2346

7 1 O-ring DIN 3771 - 
35.5x3.55

6 4 ISO 4027 - M6 x 30-N

5 4 Composite hook 
suspension 21-116

4 4 DIN EN ISO 7040 - 
M6 - N

3 1 Ring 21-136 POM
2 1 Cover 21-137 POM Light grey

1 1 Suspension 
welded 21-149

Pos.
Test/QTY.

Description
Dimension/
Draw. no. Material: Comment:

Size

Designed/Drawn: Date: Scale:Projection:

TVJ 1:10

25-039 A3

4-pt. Suspension assy
Drawing number:

15.02.2012

     

Drawing name:

Narrow
Mover 180

E
4 pkt suspension large w coupling

4 pkt suspension medium w coupling



Page 26 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix F
Item no. Qty. Description

1 0920063 1 Upper mould battery support

2 1310308 1 Label, Purchase no.

3 0920064 1 Middle mould battery support

4 0920065 1 Lower mould battery support

5 1320112 1 Main PCB

6 1310122 1 Membraenpanel

7 1310136 1 Mec Cap

8 0220307 1 Label emergency stop

9 0920114 1 Emergency switch

10 0920066 2 Plastic screw

11 0920094 2 Circlip DIN 6799

12 0920067 1 Emergency stop extender

13 0920068 2 Spring battery probes

14 0920069 1 Molex plug

15 0920077 1 Mec extender, 6mm

16 0920079 1 Mec extender, 7mm

17 0920092 1 Battery cable red (+)

18 0920093 1 Battery cable black (-)

19 1820061 1 Cable harness Mover 180



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 27 of 32 

F

Bill of materials:
1 Material.

Comment.

Dimension/
Draw. no.

Description.
Qty.Pos.

25-069 BOM.xls

1

3 5
6

9

8

10

10

7

15

12

14

16

13

11

18

17

2

4

19B

D

D

A

A

SECTION A-A

SECTION D-D

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

45 2

Circlip DIN 471 - 8 x 

0.8

44 1 Cable Harness 25-043

43 1 Label purchase 13-229

42 1
Battery cable red 

(+)
03-298

36 1
Extender 6mm 
2S09-6,0 0920077

35 1
Molex 44441-
2003

0920069

17 2
Ø7/Ø6X17, 
Thread Ø0.5 Spring battery probes

15 1
Emergency stop 
extender 03-277

31 2
Plastic screw PT 

1412 40 X 40 0920066

10 1
0920114

9 1 Label 0220307

30 1
Extender 7mm 
2S07

0920079

7 1 Cap 1S11-19,0 1310306

6 1 Membraenpanel 13-060_sheet metal

5 1 Main Board 13-094

4 2
Lower mould batt. 

support 03-275
PC/ABS V0

3 1
Middle mould 
batt. support 03-274

PC/ABS V0

41 1
Battery cable 
black (-) 03-299

1 1
Upper mould batt. 

support 03-273
PC/ABS V0

Rev.
Description:

Date/Sign. Approved:
B

Ref EO 58/2012
25.05.2012 TVJ TÅB

A Released for production 04.05.2012 TVJ TÅB

Size

Designed/Drawn: Date:
Scale:

Projection:

TVJ
1:2

25-069 A3Drawing number:

04/05-2012     
Drawing name:

Molift Mover 180

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-069 BOM.xls

1 3 5

6

9

8

10

10

7

15

12

14

16

13

11

18

17

2

4

19B

D

D

A

A

SECTION A-A

SECTION D-D

Pos. Qty. Description
Dimension/
Draw. no. Material: Comment:

45 2
Circlip DIN 471 - 8 x 
0.8

44 1 Cable Harness 25-043

43 1 Label purchase 13-229

42 1
Battery cable red 
(+) 03-298

36 1
Extender 6mm 
2S09-6,0 0920077

35 1
Molex 44441-
2003 0920069

17 2
Ø7/Ø6X17, 
Thread Ø0.5 Spring battery probes

15 1
Emergency stop 
extender 03-277

31 2
Plastic screw PT 
1412 40 X 40 0920066

10 1 0920114
9 1 Label 0220307

30 1
Extender 7mm 
2S07 0920079

7 1 Cap 1S11-19,0 1310306
6 1 Membraenpanel 13-060_sheet metal
5 1 Main Board 13-094

4 2
Lower mould batt. 
support 03-275 PC/ABS V0

3 1
Middle mould 
batt. support 03-274 PC/ABS V0

41 1
Battery cable 
black (-) 03-299

1 1
Upper mould batt. 
support 03-273 PC/ABS V0

Rev. Description: Date/Sign. Approved:

B Ref EO 58/2012 25.05.2012 TVJ TÅB
A Released for production 04.05.2012 TVJ TÅB

Size

Designed/Drawn: Date: Scale:Projection:

TVJ 1:2

25-069 A3
Drawing number:

04/05-2012

     

Drawing name:

Molift Mover 180

Battery Support



Page 28 of 32 	 TM08101 Molift Mover 180 English	 Rev. B 18/03/2014

Appendix G
Item no. Qty. Description

1 1431007 1 Scale MHS 2500 Charder

2 1820066 1 Top Fork

3 1820067 1 Twin Fork

4 1820068 2 Bolt

5 1810010 1 QR-axle M180 ø10-30

6 1431011 2 Set Screw M4x6



Rev. B 18/03/2014	 TM08101 Molift Mover 180 English	 Page 29 of 32 

G
Scale Set

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-080 BOM.xls

 50  120 

 2
27

,6
 

 2
03

 

4

2

1

4

3

5

6

6

Apply LOCTITE 2701
Sealed with RED paint

7

6

6

Apply LOCTITE 2701
Sealed with RED paint

Apply LOCTITE 2701
Sealed with RED paint

B

A

Apply LOCTITE 2701
Sealed with RED paint

B Ref EO 123/2012 20.11.2012/TVJ TÅB
A Released for production 11.06.2012/TES TÅB

Rev. Description: Date/Sign. Approved:

Size

Designed/Drawn: Date: Scale:Projection:

tes 1:2

25-080 A3
Drawing number:

11/06-2012

     

Drawing name:

Scale Set
Molift Mover 180

Bill of materials:1

Material. Comment.Dimension/
Draw. no.Description.Qty.Pos.

25-080 BOM.xls

 50  120 

 2
27

,6
 

 2
03

 

4

2

1

4

3

5

6

6

Apply LOCTITE 2701
Sealed with RED paint

7

6

6

Apply LOCTITE 2701
Sealed with RED paint

Apply LOCTITE 2701
Sealed with RED paint

B

A

Apply LOCTITE 2701
Sealed with RED paint

B Ref EO 123/2012 20.11.2012/TVJ TÅB
A Released for production 11.06.2012/TES TÅB

Rev. Description: Date/Sign. Approved:

Size

Designed/Drawn: Date: Scale:Projection:

tes 1:2

25-080 A3
Drawing number:

11/06-2012

     

Drawing name:

Scale Set
Molift Mover 180


